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Diagnosis 

2024

Order EIA test for GDH antigen and toxin 
Order only if ≥ 3 watery stools within 24 hours and patient has no  
alternative cause of diarrhea (laxatives, changes in feeding, 
medications, or PO contrast). 

SUMMARY CARD
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Patient with suspected C. diff infection

GDH (+) / Toxin (–) GDH (–) / Toxin (–)

Diagnose C. diff infection and Classify Severity 
Asymptomatic No diarrhea (Do NOT treat asymptomatic C. diff)

Non-severe Diarrhea with leukocytosis (WBC ≤ 15,000 
cells / mL) AND serum creatinine < 1.5 mg / dL

Severe
Diarrhea with leukocytosis (WBC > 15,000 
cells / mL) OR serum creatinine >1.5 mg / dL

Fulminant 
Diarrhea with any of the following 
•	 Hypotension or shock
•	 Ileus

•	 Megacolon

Stop

GDH (+) / Toxin (+)

(+)

(–)
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Treatment
Treatment of C. diff infection (continued)

Fulminant  
(initial or recurrent episode)

Vancomycin High Dose PO AND 
Metronidazole IV AND Vancomycin PR 

1st recurrence a, low-risk Vancomycin PO tapered / pulsed 

1st recurrence a, high-riskb

Vancomycin PO tapered / pulsed  OR
Fidaxomicin PO OR
Fidaxomicin PO tapered / pulsed 

2nd recurrence or 
subsequent recurrences a

Fidaxomicin PO OR
Fidaxomicin PO tapered / pulsed  OR
Vancomycin PO tapered / pulsed  OR
Fecal Microbiota Transplant (FMT)

a. If possible, use a different treatment approach than previous episode  
b. Patients  (+) for toxin and one of following: fail initial therapy, age ≥ 65, 
immunocompromised, concomitant antibiotics, hospitalization in last 90 days. 

Treatment Dosing and Duration 
Fidaxomicin PO 200 mg, 2 x per day for 10 days
Fidaxomicin PO  
tapered / pulsed 

200 mg, 2 x per day for 5 days; THEN, if marked 
improvement 200 mg 1 x every 2 days for day 7 -25.

Metronidazole IV 500 mg IV every 8 hours for 48 – 72 hours
Metronidazole PO 500 mg, 3  times per day for 10 days
Vancomycin PO 125 mg,4 times  per day for 10 days
Vancomycin  
High-dose PO

500 mg , 4 times per day for 48-72 hours  
(NG tube if needed) 

Vancomycin PR 500 mg enema, every 6 hours for 48 – 72 hours

Vancomycin PO  
tapered / pulsed 

125 mg: 4 x / day for 14 days→ 2 x / day for 7 days 
→ 1 x / day for 7 days →1 x every other day for 14 
days→ 1 x every 3rd day for 21 days

See full  
C. diff guideline
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NAAT (PCR) reflex

Treatment of C. diff infection (continued pg 2)
First episode, non-severe Vancomycin PO OR alt. Metronidazole PO
First episode, severe Vancomycin PO
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